
1

1

2

2

3

3

4

4

A A

B B

C C

D D

SHEET 1  OF 1 

DRAWN

CHECKED

QA

MFG

APPROVED

jnguyen 12/9/2011

DWG NO

T412-A010

TITLE

SIZE

C
SCALE

REV

Parts List
ITEMDESCRIPTIONPART NUMBERQTY

8CLIP, RETAINING RING, #268 99-195-00-02681
7FEED NUTS353-1001
6BEARING, DEEP GROOVE BALL, #6008 2RSS350-1002
5SUPPORT BLOCK - TOP PLATES352-1001
4SEAL, CR#15190S350-1011
3PIN, SPRING, 3/16 X 5/899-163-00-12101
2TOP PLATES351-1001
1TOP RING NUTS376-111

FOOTAGE TOOLS INC.

T412-A010 ASSEMBLY DWG
TOP PLATE, MLT 412

REMOVE ALL SHARP CORNERS
UNLESS SPECIFIED OTHERWISE

8

7

5

3

2

4

1

6

PACK WITH GREASE 1/2 FULL



1

1

2

2

3

3

4

4

A A

B B

C C

D D

SHEET 1  OF 1 

DRAWN

CHECKED

QA

MFG

APPROVED

jnguyen 12/10/2011

DWG NO

T412-A011

TITLE

SIZE

C
SCALE

REV

Parts List
ITEMDESCRIPTIONPART NUMBERQTY
36BEARING, ANGULAR CONTACT, FAG7008BS350-531
35SHCS 5/16-18 X 1.5"99-106-00-05244
34MOTOR ADAPTER PLATES379-151
33SHAFTS364-111
32Woodruff Key #80799-171-00-08071
31WASHER, WAVE SPRING, W2420-025S350-611
30SEAL, CRW1 9894S350-1031
29SPACER BUSINGS363-1001
28O-Ring, #22899-490-00-02281
27WORM - DOUBLE THRD, BROWNING W6A-2S350-601
26SET SCREW, 1/4-20 X 5/1699-150-00-04051
25SPACERS378-111
24BEARING, TAPER ROLLER, CAP & CONES350-591
23PLUG, ENDS381-111
22O-Ring, #21899-490-00-02181
21PIN, DOWEL, 5/16 X 1"99-165-00-20161
20PIN, DOWEL, 1/4 X 1"99-165-00-16162
19SHCS 1/4-20 X 1.2599-106-00-04206
18SEAL, CRW1 33645S350-571
17SLIDING PLATES360-1001
16PIN, DOWEL, 3/8 X 7/8"99-165-00-24142
15SEAL, CRW1 14855S350-1021
14PIN, DOWEL, 3/8 X 1"99-165-00-24164
13DRIVE HUBS370-1001
12WORM GEARS371-111
11PLUG, WITH O'RING 3/4-1699-352-00-00081
10BEARING, RADIAL, SKF 6917-2ZS350-581
9POWER NUTS355-1001
8BEARING, RADIAL, SKF 6008-RSS350-551
7INT. RET. RING #26899-195-00-02681
6O-Ring, CUSTOMS350-561
5GEAR BOXS358-1001
4O-Ring, #15499-490-00-01541
3COVER PLATES356-1001
2O-Ring, #12499-490-00-01241
1FHCS, 1/4 X 1/299-110-00-04083

18

17

19

6

10

16

13

14

1215
36

9

20

11

5

7

4

2

3

1

21

26

23

25

24

27

32

33

29

28

30
3134

35

8

22

FOOTAGE TOOLS INC.

T412-A011 ASSEMBLY DWG
GEAR BOX, MLT 412

REMOVE ALL SHARP CORNERS
UNLESS SPECIFIED OTHERWISE



1

1

2

2

3

3

4

4

A A

B B

C C

D D

SHEET 1  OF 1 

DRAWN

CHECKED

QA

MFG

APPROVED

jnguyen 12/10/2011

DWG NO

T412-A012

TITLE

SIZE

C
SCALE

REV

Parts List
ITEMDESCRIPTIONPART NUMBERQTY

8GREASE NIPPLES350-511
7SEAL, WIPER, D00200-4207- EPDMS350-502
6POLY PAK 1870200-375B-4207 EPDMS350-521
5BOTTOM BEARINGS366-1001
4PIN, SPRING, 3/16 X 5/899-163-00-12101
3O-Ring, #0236, VITON99-490-01-02361
2BOTTOM PLATES361-1001
1BOTTOM RING NUTS374-111

T412-A012 ASSEMBLY DWG
BOTTOM PLATE, MLT 412

REMOVE ALL SHARP CORNERS
UNLESS SPECIFIED OTHERWISE

FOOTAGE TOOLS INC.

7

6

5

7

2

4

8

1

3



DETAIL  C
SCALE 1 / 2

1

1

2

2

3

3

4

4

A A

B B

C C

D D

SHEET 1  OF 1 

DRAWN

CHECKED

QA

MFG

APPROVED

jnguyen 12/12/2011

DWG NO

T412-A25 -A30 -A36 -A60

TITLE

SIZE

C
SCALE

REV

Parts List
ITEMDESCRIPTIONPART NUMBERQTY
24SHIPPING CONTAINER 60"T412-60BOX1
23LABEL L110-013 MOD.L-110-0131
22CAUTION LABEL - ROTATING PARTSLABEL-0021
21FEED SCREW LABELLABEL-002
20SHCS, 1/4-20 X 3/4" LG99-106-00-04124
19SHACKLE, ANCHR, PIN 3/8" RRC271B99-405-00-00062
18HHCS, 3/8-16 X 2.25" LG99-100-00-06186
17HHCS, 3/8-16 X 1.75" LG99-100-00-06144
16SHCS, 3/8-24 X 2.75" LG99-107-00-06441
15WASHER, LOCK, 3/8"99-140-00-000612
14HEX NUT, 3/8-1699-120-00-000612
13WASHER, LOCK, 3/4"99-140-00-00126
12WASHER, FLAT, 3/4"99-141-00-00124
11HHCS, 3/4-10 X 2.5"LG99-100-00-12206
10HHCS, 3/8-16 X 2"LG99-100-00-06162
9DRIVE SHAFT ASSEMBLY - 25/30/36/60" TRAVELS365-11 / 13 / 15 / 601
8POSITION COLLAR MLT412S350-741
7LIFTING LUGS350-722
6BOTTOM PLATE ASSEMBLYT412-A012 1
5FEED SCREW - 25/30/36/60" TRAVELS368-11 / 13 / 15 / 601
4SIDE SHAFT ASSEMBLY - 25/30/36/60" TRAVELS392-25 / 30 / 36 / 603
3GEAR BOX ASSEMBLYT412-A0111
2TOP PLATE ASSEMBLYT412-A0101
1HAND WHEELS388-111

C

FOOTAGE TOOLS INC.

REMOVE ALL SHARP CORNERS
UNLESS SPECIFIED OTHERWISE

T412-A25 / A30 / A36 / A60
ASSEMBLY DWG, MLT 412

96

10

17

1
11 13 1218

14

15

5

20

19
3

16

7

2

8

23

21

4


